Lamborghini Part Diagram Search



    

 

 

 

 

 

 

 

 
Lamborghini VIN Lookup

Lamborghini parts list1
 Lamborghini Parts List2

 

 
 


 

 
Complete list of all the products available in this site about Lamborghini is available. All parts of Lamborghini are listed with the original price provided by Lamborghini. We offer exclusive pricing for Lamborghini parts. Some of the cars we focus are Diablo, countach, Murcielago, gallardo etc.  If you do not know the part number you can search manually here or contact us with the Year and make of your Lamborghini and we can look it up for you in our parts manuals. We provide high quality OEM factory Lamborghini at good discounted rates.

Areas of specialize are Diablo, Murcielago, Gallardo, Lamborghini etc. Here is the full list. Please wait for the page to load 

 Lamborghini Parts for Diablo, Countach, Murcielago, Gallardo etc. 

PN: 07L105101BB   CRANKSHAFT
Italian: CRANKSHAFT

PN: 8K0407613B   WHEEL HUB
Italian: WHEEL HUB

PN: 8K0253295   TAB
Italian: TAB

PN: 07L105561CSWA   SHIM ADJUSTMENT CRANKSHAFT BLACK
Italian: SHIM ADJUSTMENT CRANKSHAFT BLACK

PN: 4T0863082B   CARBON ENGINE BAY
Italian: CARBON ENGINE BAY

PN: 07L105591CSWA   SHIM ADJUSTMENT CRANKSHAFT BLACK
Italian: SHIM ADJUSTMENT CRANKSHAFT BLACK

PN: 8V0837267   COVER,DOOR AUSSEN
Italian: COVER,DOOR AUSSEN

PN: 420133385J   INTAKE HOSE
Italian: INTAKE HOSE

PN: 4T0827950A   VENT GRILLE
Italian: VENT GRILLE

PN: 4T0827950   VENT GRILLE
Italian: VENT GRILLE

PN: 4T0827949A   SEE PN 4T0827949C
Italian: VENT GRILLE

PN: 4T0827949   VENT GRILLE
Italian: VENT GRILLE

PN: 4T0827631A   INSERT PART
Italian: INSERT PART

PN: 4T0827631   INSERT PART
Italian: INSERT PART

PN: 1K0906283A   ELECTR.CHANGEOVER
Italian: ELECTR.CHANGEOVER

PN: 1K0998262L   LAMBDA PROBE
Italian: LAMBDA PROBE

PN: 1K1723503AK   ACCELERATOR MODULE
Italian: ACCELERATOR MODULE

PN: 400827940E   REAR SPOILER
Italian: REAR SPOILER

PN: 4H0907658   SENSOR LUFTGUETE/FEUCHTE
Italian: SENSOR LUFTGUETE/FEUCHTE

PN: 420117015A   OIL COOLER LUFT/OEL-K.MOTOR
Italian: OIL COOLER LUFT/OEL-K.MOTOR

PN: 470805825B   AIR DUCT PART FRONT AIR DUCT 50-
Italian: AIR DUCT PART FRONT AIR DUCT 50-

PN: 420133844E   ENGINE AIR FILTER HURACAN
Italian: AIR FILTER

PN: 420251305   BRACKET SDH
Italian: BRACKET SDH

PN: 420399115E   SUPPORT,TRANSM.
Italian: SUPPORT,TRANSM.

PN: 420399419C   BEARING GETRIEBE
Italian: BEARING GETRIEBE

PN: 420615437B   INDICATOR VERSCHLEISSANZ.VO.
Italian: INDICATOR VERSCHLEISSANZ.VO.

PN: 420906321   FILTER SLP
Italian: FILTER SLP

PN: 420915181   BATTERY MANAGEMENTDIAG-ADR: 071
Italian: BATTERY MANAGEMENTDIAG-ADR: 071

PN: 420943021   LICENSE PLATE LED LINKS
Italian: LICENSE PLATE LED LINKS

PN: 420955997   GROMMET
Italian: GROMMET

PN: 447857909   EXPANDING CLIP
Italian: EXPANDING CLIP

PN: 470122123D   AIR DUCT PART
Italian: AIR DUCT PART

PN: 408853236D   TRIM
Italian: TRIM

PN: 470853740   TYPE SIGN LOGO PSS DX
Italian: TYPE SIGN LOGO PSS DX

PN: 4T0863505A   CARBON ENGINE BAY
Italian: CARBON ENGINE BAY

PN: 4H0907539   SUNLOAD SENSOR
Italian: SUNLOAD SENSOR

PN: 4T0863082C   CARBON ENGINE BAY
Italian: CARBON ENGINE BAY

PN: 470122124D   AIR DUCT PART
Italian: AIR DUCT PART

PN: 4T0863081C   CARBON ENGINE BAY
Italian: CARBON ENGINE BAY

PN: 4T0863081B   CARBON ENGINE BAY
Italian: CARBON ENGINE BAY

PN: 4H0909131   DRIVER STEUERGERAET FBS
Italian: DRIVER STEUERGERAET FBS

PN: 4H0951253A   RELAY
Italian: RELAY

PN: 4H0959643   ACCELERATION
Italian: ACCELERATION

PN: 4H0962109   TIP SWITCH
Italian: TIP SWITCH

PN: 4L0862153D   CONTROL ELEMENT
Italian: CONTROL ELEMENT

PN: 1J0955846   HOSE SUPPORT
Italian: HOSE SUPPORT

PN: 470854960   COVER,FENDER
Italian: COVER,FENDER

PN: 1H9609738A   MOUNTING CLIP
Italian: MOUNTING CLIP

PN: 470845300D   SIDE WINDOW POST.DX
Italian: SIDE WINDOW POST.DX

PN: 470845299D   SIDE WINDOW POST.SX
Italian: SIDE WINDOW POST.SX

PN: 470825260C   AIR DUCT PART OUTLET OIL COOLER
Italian: AIR DUCT PART OUTLET OIL COOLER

PN: 470821021B   FENDER CRASH PART
Italian: FENDER

PN: 470819924   VENT GRILLE
Italian: VENT GRILLE

PN: 470819923   VENT GRILLE
Italian: VENT GRILLE

PN: 470819127   AIR INTAKE GRILLE
Italian: AIR INTAKE GRILLE

PN: 470807684A   GRILLE PARAURTI POST.CENT
Italian: GRILLE PARAURTI POST.CENT

PN: 470807051D   BUMPER,FRONT OBEN I
Italian: BUMPER,FRONT OBEN I

PN: 470805826C   AIR DUCT PART FRONT AIR DUCT 50-
Italian: AIR DUCT PART FRONT AIR DUCT 50-

PN: 4T0864537   TRIM COVER PLATE
Italian: TRIM COVER PLATE

PN: 470854960B   COVER,FENDER
Italian: COVER,FENDER

PN: N10683301   DUO HEXAGON FLANGEAM10X115
Italian: DUO HEXAGON FLANGEAM10X115

PN: N10274602   EAR HOSE CLAMP
Italian: EAR HOSE CLAMP

PN: N10328401   RETAINING CLAMP
Italian: RETAINING CLAMP

PN: N10347003   HEXALOBULAR SOCKETM6X16-S11-N
Italian: HEXALOBULAR SOCKETM6X16-S11-N

PN: N10471803   SCREW
Italian: SCREW

PN: 07L103158D   GASKET, OIL FILTER
Italian: GASKET, OIL FILTER

PN: N10572403   TRIPLE SQUARE BOLTM8X16
Italian: TRIPLE SQUARE BOLTM8X16

PN: N10620901   HEXALOBULAR SOCKET PAN HEAD BOLT
Italian: HEXALOBULAR SOCKET PAN HEAD BOLT

PN: N10626603   HEXAGON FLANGE M8X30
Italian: HEXAGON FLANGE M8X30

PN: N10632003   HEXALOBULAR SOCKETM6X16
Italian: HEXALOBULAR SOCKETM6X16

PN: N10640801   HEXAGON FLANGE M8X50
Italian: HEXAGON FLANGE M8X50

PN: WHT003841   HEXALOBULAR SOCKETM6GFX14
Italian: HEXALOBULAR SOCKETM6GFX14

PN: 079907660   SENSOR OELSTAND-LANG.VERS
Italian: SENSOR OELSTAND-LANG.VERS

PN: N02300213   PREV.TORQUE TYPE M6
Italian: PREV.TORQUE TYPE M6

PN: N10699501   HEXAGON FLANGE
Italian: HEXAGON FLANGE

PN: N10704601   12-POINT SOCKET M8X35
Italian: 12-POINT SOCKET M8X35

PN: N10719301   12-POINT SOCKET
Italian: 12-POINT SOCKET

PN: N10720402   12-POINT SOCKET M10X40
Italian: 12-POINT SOCKET M10X40

PN: 079109180B   AXIAL BEARING
Italian: AXIAL BEARING

PN: N10739301   OVAL HEAD BOLT
Italian: OVAL HEAD BOLT

PN: N10745201   HEXAGON HEAD BOLT
Italian: HEXAGON HEAD BOLT

PN: N10748001   HEXALOBULAR SOCKETM6GFX16
Italian: HEXALOBULAR SOCKETM6GFX16

PN: N10748601   DUO HEXAGON FLANGE
Italian: DUO HEXAGON FLANGE

PN: N10773801   DUO HEXAGON FLANGE
Italian: DUO HEXAGON FLANGE

PN: N10646101   CABLE TIE BASE A5/4.6X143
Italian: CABLE TIE BASE A5/4.6X143

PN: ENT780391   REAR WHEEL CARBON FRAME
Italian: REAR WHEEL CARBON FRAME

PN: WHT003348   12-POINT SOCKET
Italian: 12-POINT SOCKET

PN: WHT003237   HEXALOBULAR SOCKETM6X12
Italian: HEXALOBULAR SOCKETM6X12

PN: ENT780120   FRONT BONNET LOCK
Italian: FRONT BONNET LOCK

PN: ENT780325   ASSY FRONT BUMPER
Italian: ASSY FRONT BUMPER

PN: ENT780339M   EXTERNAL LEFT MIRROR
Italian: EXTERNAL LEFT MIRROR

PN: ENT780340H   EXTERNAL RIGHT MIRROR
Italian: EXTERNAL RIGHT MIRROR

PN: ENT780363A   REAR BUMPER UPPER PART
Italian: REAR BUMPER UPPER PART

PN: ENT780363D   GRILLE
Italian: GRILLE

PN: ENT780363E   GRILLE
Italian: GRILLE

PN: ENT780368   REAR BUMPER LOWER PART
Italian: REAR BUMPER LOWER PART

PN: N10261310   HEXAGON FLANGE NUT
Italian: HEXAGON FLANGE NUT

PN: ENT780389   FRONT WHEEL CARBON FRAME
Italian: FRONT WHEEL CARBON FRAME

PN: N10082908   HEXAGON HEAD BOLT M6X16-S1-N
Italian: HEXAGON HEAD BOLT M6X16-S1-N

PN: ENT780409   TRIM
Italian: TRIM


Learn about Ferruccio Lamborghini, his dreams goals and how he got started.

The definitive history of the Lamborghini, the company..

Learn about the cars and parts that made Lamborghini a household name.

 

About Us  |  Contact Us  |  Dealer Area  |  FAQ  |  Lambo Links  |  Secured Form
Copyright J&J Concepts DBA LamboStuff 2010
The Lamborghini name, all model names and the Raging Bull logo are registered trademarks
of Automobili Lamborghini SpA